[M] GROUNDS MOWERS

Model
G1897V, G2097V, G2297K

Grazer Division, Ingersoll Equipment Company
200 Ingersoll Road - Winneconne, W1 54288
arma X




BLANK
PAGE



PARTS LIST

TABLE OF CONTENTS

BOOSEEE FAN ..ottt esese e arees e e es e e tes e s s eeee s sstes s ee e 21
Engine and Attaching Parts {Briggs and Stratton Vanguard Model) ........co.......... 21
Engine and Attaching Parts (Kohler Model} .........c.oeovoreeeeoeeeeeeoeseos oo 23

FUBL SYSTRIMI.....ociot ettt ettt e s eees e ea e ssss s eesneees
Electric Clutch

SINGIE TAH WWHIBO! ..ot eeeese e se e e oo
Pump Drive Cross Shaft
Drive ASSEMDIY RIH. ..ottt e esseessessessses e s ss e 37
DIFVE ASSEMBIY L. H.c.. oot et ee et e e e eeeee oo e 32
Transmission - ZT Drive

Electric Deck Lift (includes wiring diagram)
Electrical System

Mower Deck and Attaching Parts (52SD)
Mower Drive (B28D) .o eseeeresne e
Mower Deck and Attaching Parts {(62SD)
Mower Drive {825D).....ooooeeeeveeeeeeeeeeeeeeeeeeeoeeoooe
Gear Box (MOWE ... e
Mulching Kits (MK52SD, MK62-2B)

19



20




BOOSTER FAN
(G1897V, G2097V)
REF. PART NO. DESCRIPTION

2 BR93805 SCREWV oot e e oo st e s e e oo e e
3 C44858 SCREW ..ottt ettt et e e b ee s e oo e s st e e oo
4 C44859 FAN = DOOSEET c....ooeveo sttt e ees e eem e e ee e oo oo eeeeeeeseseeen
5 C44860 SCREEN = FOTATING . .o.o..coeeeeese oo eee e e e eemeee et eeeeeeeeeeeeeees e eee oo
6 C44861 PIN = DHIOT .ottt et oo ees e
7 C46079 SPACER = F8N1....ouccivee et ssase e e ees et oo ss s eee st eeeeee e oo eesee
ENGINE AND ATTACHING PARTS
{G1897V, G2097V)
BRIGGS & STRATTON VANGUARD MODEL
(See your local engine dealer for other parts and repairs)
1 C448b3 ENGINE - B & S Model 3650447, type 0139 (18 AR oo
1 C46506 ENGINE - Briggs & Stratton Mode! 351447, type 1192 {20 NP) e
2 C37544 ELEMENT - @5 CIOANET ...t e ee oo
4 113-119 BOLT = B/16" = 18 X 2-3/4" ..ot eeee e
b 131-69 NUT = B/T8" = 18 oo vt steee e seesess st e eees et eee e e e oo e e eeeee s
6 C32455 L e OV
7 C46563 PIPE - @XNBUST ...t e e
8 44243 BRACKET - exhaust pipe
9 113-103 BOLT-5/16"- 18 x 1"
10 C465664 DUCT = MUFFIBE, UDPEE ..ottt oo
3] C46568 L Lo Lo OO
12 C45111
14 CA6273  SCREW - MB X 10cciccuoommieieeeeeeeecereeeeoeeeeeeee oo
15 C28294 CLAMP = BXNAUST ......ccoorecreemeevete st s e eeeeesmesess e es e eee oo e e eeeeeeeeeeee oo oo
16 221-411 FITTING - street elbow, 1/8" - 27 NPT 90°
17 €33949 NIPPLE - DIDE 3.5 oottt eeeec e et eeeeee oo
18 218-6154 PLUG = 172" = 201 e eecseee e eeeees e ssee et eeeee oo eoeeeee e eee e
19 C46222 UNIT - 0l SONAING ..ottt eeemeee e oo oo eeeeee oo
20 C37537 SHAFT - stub.....ooee.
21 192-21 LOCKWASHER - 3/8"
22 113-207 BOLT = 3/8" = 18 X 1" ..ot eee e s ee e e s eeeeeeeeoeeseees oo
23 C37639 PULLEY - engine (includes 83-55 set screw)
24 C41016 S e S e O
25 C46507 MUFFLER ...ttt eeee e eeeee o
26 C37819
26 C37820
27 C39403
28 C46218
29 C465662
30 C34374
3 187-1328
32 C46744

33 C46745






s
m
-

OONOORWN -]

CO~NNDO L WN -

ENGINE AND ATTACHING PARTS (G2297K)
KOHLER COMMAND NMODEL

PART NO. DESCRIPTION

C46506 ENGINE - 22 hp KOHLER ...t s seasensessssensrasesemsesesemsssesecomssesscesesasesmesssenetsmensenseson
113-233 BOET - 3/8" 18 X -3/ oottt ee e maes et st seaseems s er e pare s e vese b s et sr st
131-1362 NUT - 3/8" - 16 flange, 0CK.....c.oeivenierarsereera e seerecs e stsestsesissmsssnass s s sesaemsas saasssnssssssssisonss
33757 VT I8 o Y1 I T 1T o OO OSUSPTO
218-5164 PLUG = 172" & 20t esseireeeeeeieeeeemememsseeemessteavs e s rosbasas oe s as s se b et s faessasena b seResabeae st b seresases et ensnsons
C46b69 SHIELD - UPPET @XNAUST...cccuevoeeecerrrinsssarseresrecscmressees e ssestassastsmsisssssismsssasss s smsas ssssss sesssmsasssssens
C46570 SHIELD - JOWEE BXRAUSE ..o vieeereerereeseesrsrseserssstvrsestesssasssnsresssmsnssessssessass eesesensenssossusatsissssserssenes
C37200 SCREWV = BIM 3 10 oo eceeee e eeteee e cteeetstesssbeanssaes e sanseassseasseaeasanenessneassasssesssassnssmsnsamsaecerpenss
121-21 BOLT - 1/4" < 20 X 172" lANGE cueeecereereeeee et nessesnaesseseresssess e e ssmsas et rens
131-934 NUT = 1/4" = 20 flANGE JOCK c.ovveinecnrieerirecrsecee e nsas e s eee st b bbbt s s sstsans
C465673 CABLE = CROKE ...ooese oot ecee s tsstssstsnssh e bt sas st srms e b v as srae b st s bnseaans s et enanstasessmsasssrevraesmgeeassacinsen
c46b74 CABLE = TNEOTHO oot eeesies s rai e seeeiea s st evseste st tes bt sabat st e sanass suasansatatasmsssenseeesansnnssanssbesnssernesten
182-573 SCREW - #10 - 24 X 1/2 DIACK ...ttt srm e s see s snmsrrees e snssssssensecsstasans s sasasaassn
C34117 NUT - #10 - 24 Flange BoCK..... ..ot s s s na s
C37630 BRACKET = SO v ueevaresiorrsasrecmeesecsrsmemtstissbs st sssses sas st osss ssss e s sessbssars s s bas nasas b sassistrasesines
13-3 BOLT ~ 1/4" « 20 K /A" coeeeiererrerereiecesesieme et eseeseseses s sstsssstasstssssssasassssas st anemsasensanesenessessasasoen
131-71 NUT = T/4" = 20 L0CK ... ot ireereeecreiseetereressssesssssstessssserssessasesassess seasamsenssnssosasmseceseamssesimtesebsssrssess
C46b63 PIPE = ©XIALISE .. .ve1eveececeeeiceieei e esrasssestsssssansseessenessasassennssssssesssasersssesansnsssaraseressnsssesansarsas sarasessuee
C28294 CLAIMP = 008 1o/ 8" ettt essies st s et s s s e e s e e s e s
C43754 FILTER = Ol cnoeeeeteeesveeeeeeee s eeseseeestesssasems st amsasrassansomssssenensansssesmsnsessssstesemmsarases endsavesbessrsssbatantensrennass
C437556 PRECELEAMNER . ... et iicee i e ss s s smcsssestssressanassessonbos b easst vesssssesens sesstassasssassessssnssssssesnensessasas
C43756 ELEMENT -~ @IF CIBANBT ..ooovorciieeeeeremceverierestee e seesesesne e sesvnesmsssrassserensesenssrosasarsas srrasasasenssnsssarans
CAa6632 = T s | £ Y= JOUO OO O oo o SO
C46633 BEEY = BBUIIBY «.eeveeieeeeieetemeertvaessrecssseens e seessmeeeeees e meas st eas st bmb b s sha bbb am e hsRe R ea s s R b s e s anm b easb s
C33200 SPACER - 1/4 ..ot siesreecestsreseestentstarerrassesesesssssss st ans s st ersesssmse st essss setanass snsasnsennsnsisasarasssesasesaren

C37554 FILTER = fUB..c.c oo eereieieins i ee st se v s sa s s sssssessssasbonvassastatansassessnsesssasmssassasssneassesnsassnsessnasasseeasesnnsnns
c44027 HOSE - fuel {CUt 10 18NGLN). ..o ettt r st smse s s
214-103 L LN 1Y | o VoYY T R
195-621 A SHER = B/ 18 . oo ee et ee e e ettt se e s st a4 SR aE b et e st s atm s e nmssens et s ananeneastenn
C45334 CAP - fuel 1Tank (WIth QAUGB) ..ocovvieresarreereee et eeeeem e e sores s rescas st seseesbnteonsesbabonstseben
221-1101 NIPPLE - PR 1/8" et restamsssne s eseeressssssamsasesses s s esmesmss serss et sressessems aer s serasaeas
C378M VALVE - SHUE OFf ...t et icss v sas s s s s e v asansban sepavene e satesan s sansmaaaresarnsanesamsnssner
34189 CUSHIOMN - FBSEIVOIN ..o citiieieiiersiiereessiensssssssesssse st smssasstesseras sassssassssssessssressessesssrssessenns seessasvacs
131-911 NUT - B/18" - 18 Flan@e LOCK ... oot enar s ssnsa st s e s smssr s srassanas
C32455 IR = " FUBE TINB et e eee e se e eeeeee s eeeme et b bbbe b et et em b4t b e oot oe e et sne shvassesess
C4h333 TANK - fuel (2-1/4" filler tube) (PIASHIC) oot e
C45061 BRACKET - FUBE TANK . ceeeccetie e reeeacseeeveststssassisenssnsssseasesasessee esassbessnns sesassansasasssasass sorassnsras
C45062 STRAP - fUBL TANK .ot cns i s sttt ss s as se s st sheessasrasm s s srssntsaverssessreesstasnansennseasas
113-17 BOLT = 1/4" = 20 BOCK ..o oet st itnvetessesestessmssssas ensas v assssassasmsseas sesssassasasenssnssaesasassessesneraes
131-1 3 L S 30 U Y o O PO U ST

113-103 BOLT = B5/T8" T8 X 1ttt psb b e st s ars s et sar s ebees






vl
m
-

DO~ Wk =7

v}
m
L

WA WN =]

ELECTRIC CLUTCH (PTO)
{G1897V, G20397V)

PART NO. DESCRIPTION

C375M CLUTCH ASSEMBLY ..ottt seeresess s eses e s seesss st eas st s st b st s b b sbas bt s b ene s sem s
C37b49 BRAKE = CIUECN ...ttt e emsem s s enstens s et seesmses e ssn s e sssesasesassinne
C37550 ARMATURE = CHICH cc.oeee e tvtsss s e s s as b ee e vess ses s nas s
C375651 ROTOR = ClUICH .ot s e sae s st sr st s e s et ame s eastsines
C37652 KIT - spring and nut (3 88CHY ... e eeee e ee e s s e senenescenessenae
C375563 L0 TR o 11 o OO OOV
C375662 BRACKET - CIULCH SEOP .otiecineiesiensiseeeere s seeseass s sssssas s sns s b srssasasass sesssssasssssssasasssnasssstnessnesseasssnens
C31615 WWASHER - FELAINING ...ovue et cerectesvesse s eesters e en s caessemassansserreasesessemntseas s ssesssnsserassnes e
195-104 VUASHER = 7/ T8 et e e tee e ea s sanaere e s s s e et rana b sas s saras seatsemn s ananmnenns
192-21 LOCKWVASHER = 3/8 ..ottt st s e et et eass et s et et s am b b em s on
C31614 WASHER - 1-1 /8" SPAGCEI c..cu.tieieceercts ettt ittt eee e ast st s eeeseee e semteeeessem e emememesaeraeesaenene
192-22 LOCKWASHER - 7/ 18" ..ot eeentser e ten e sese s ess s sss s e s s sesamsesassentsnenien
113-312 BOLT = 7/706" = T4 X 1-1/8" e enree et sess s bees s e s st st st ara bt in
14-203 BOLT - 378" - 24 X 1T/ et se bbb ers e et bb b e et e eseeenenes e renon

ELECTRIC CLUTCH (PTO) AND DRIVE PULLEY

{G2297K)

PART NO. DESCRIPTION

C46504 CLUTCH ASSEIMBLY ...t ieeetienssas sttt st st e eemseeseemes s ee s ems s ememesanmenoneeanne
C46632 PULLEY = ..o ceerer st e ses i scasassarsss st et ebs b s sesssesssscss s s sasssasamsssmseersseratenes ot ssas st eesemtheeseesesaneserns
C46633 o A I it E U U OO
C33200 SPACER - 1/4" .t sere st ees e rare s s ees s b n e e et bbb et et e oo
192-22 LOCKWASHER - 7/ 18" ... oeereereceree e senesserssanses svaresssetess reoms bbsi e sesmes et ememsaeeesesm eeeene
113-310 BOLT - /716" = T4 X 17 et emesems s s bttt st e eneseems e em e eneeessanseensemams anaseann
C46634 BRACKET - CHUIECR STOD ottt eemecne e ees e seem s s st as s amebsams s e e e e seme e

114-326 BOLT - 7/18" = 20 X 271/ et essicasesscs s st v eneavesss st ser s st snpssasansesae



26




BASE ASSEMBLY

REF. PART NO. DESCRIPTION

1 C46530 B S . ..ot eeeecte e ettt et st eateoeeseratiateNeetebesssEEna sEeASaesReeAEsaatsEraTerTeSeEEeansaeaeen saea et emeenaetsiBaas b

2 C37578 PUN = CIOSS DA oo oee e tieeee et eesssretssasste st eseseses st sasssassrnesan s e sens st asatebt s e ase s anatraasessenssans praereassansan

3 C37579 =T 3 (o V-1 OO OO ST

4 C32455 i I S L OO OO OO PR

5 C37683 LOCK - FOrward ROSE GOV ......ovierecreireeeieneeeeetesesmemeee s sestessssb b ssssastarssass sesnesanssssassesorsssenanessic

6 C37576 BUSHING - pivot (378" IONQ) .o s eus e sesasensmsens scssssssetesibosbe it snsstaarassasssses

7 C46622 BUSHING = PIVOE {1/2" JONGY et rmess e semsesem et ssmssssss s o s g sems s e

8 13-410 BOLT - 172" = 13 X 12T/ 2 e risentvrrasaese s resseeses s seeeee s setstsns s an s s en s s nr b ana s ns

9 1M13-441 BOLT - T/2" - 13 X 2-1/8" o vterner s vt ss seesssasassessare sy ss st e s amsamese sra bt see b siabanes
10 195-1056 WUASHER = /2" oeietererecereect s tione e emeeetssss s st s b ba s a5t e as s 1 bR et b s et sasem st seae s sne st ans e s s brns b nrasm s
11 192-23 LOCKMIASHER = 1/ 2 i ittratvsesarserinssias s et e s sessasmsasnsmne i sts e saat st s ans s anessessnsenssnssisaassases
12 129-105 NUT = 1/ 2 = 13 ittt vsirses s srs s st s e e ssa e e s s e s ea b eae s asat aea e aseSReme b aesasreemtamconebhsb bR es e bsas b s
13 132-210 [ [V IR oo L6 = o 174 = S S KO OO O SO SO UU TR PR
14 131-71 INUT = JOCK 178" = 20 eeecectectecescanaeren v sessere e s s ssses s es s easmsseas s eas sbnss e e s s e s ensensrarsensssssensn
15 37815 SPRING - Tt BSSISE ... iiiociiieie oo riissiseriisesiessss st s saranssesrassssasaasasassasesssmsansaamesara e saresammensbesbeateressnas
16 C37816 CABLE = B oneeveerereereseesseeevers semeeeeeeemeaeseeebsestmeiessbestebis pabanba et sessnss e nessasasssasasnenseaassensannesseresrsnssaseaes
17 13-4 BOLT = 1/4" = 20 X 1" oo eoeetestrsssseeesseresesseeenssemsseesseesasmssiestas et saas s arassasssercssstemsssaseshessesscnsn
18 C46620 ARM = dBCK BUH ... rmracscne et st res e st ers sevar s ae s et ems e ssse e s e st b eas sanassaneasie
18 CA6616 ARM - deck LH. {SROWN) .o nrssesnsvsessses e s s sessssasesssassssesssass st nes semsaassasossensaese
19 CA46623 AURIVE m BB e e es e ee e eee e e eemeemeee st ee e eme e b de A LA s shra e RS e s Enbe e e e nas e st ee e rasasasanrontie
20 C27501 BEARING - flaNGS....c.covee e seerercreceesiscere s rensesess reess s csascnsresssssmss semsesemsssemsrinssts it sns ot sesnssssasases
21 C25370 PULLEY - "W 1B iiiiieirii i ceiissiassiesssirssnsssssres sasstes seassrasbesssssass reres smse seesmsmscamameesteonesssinssien
22 C45102 BUSKHING = UIBY .ot sttt s e ees s s s st et sesse st s s aespo tsmsnm s snnstoas
23 CA5121 PULLEY = IR, FlAE. s eereeeotee e et eemeee e eeeseemeesabebsbaresessaaesae e abasbanteassesansatens
24 131-938 NUT - 3/8" - 16 flange 10CK. ..o s et ses e sesesmsrsstesesssssssassmasan s smssarens
25 195-104 WUASHER — 3/ it e s sas e san s s e s sar e s s e SR a S e Fanstems£mteeae sree s ameetaransabbeas
26 13-219 BT = 3/ 8" - B8 X 2 ottt s i sbes ot smesten s e st arm e ne e e e e e e e naraaneten e e ararnnseteasae e
27 C44242 SPRING - BXESNBION oot et eeteeie s ers s e easts saseasana s bsabiabe st arassmerss sasmentes seeensnesasarnesrennase
28 13-103 BOLT = B/18" = 1B X T e riiiesiisssreisessreiorsaesestessssassssssssnssmssessssssessststssnsssnansasssssens sessasssasmssnsense
29 131-91 NUT = 5/16" - 18 flange 100K ..o ienrierescssscenesererssssessesavasassseassssessanscssmsmmsossssissnssssssins

30 131-1182 NUT - 1/2" - 13 lock
3 196-633 WASHER -1/2"

32 C46613 GUARD = BBH ..ttt ot bbb b e seasas b s s e e
33 113-102 BOLT = B/18" = 18 X 3/4" i i et st s s e ra s ea v e
34 192-20 LOCKWASHER ........co et msssms s ss s sns i rass st s sesssastens s emss semem s sam i bt basms st
36 113-103 BOLT - 5/18" = T8 X 1" oottt e e s cens bt vas b sms s narsepssne s eans s
36 196-102 WASHER - B/ 16" ...t s i s e s ssasssass s s s e ams sevasssnss s

37 131-91 NUT - b/16" - 18 flange lock






)
m
-

~NOOPRWNN =]

J

PART NO.
C46545
Ca41175
c4an7e
C46555
C44844
C37824
C43419
C43420
C3b067
C44036
C43421
C46560
C34808
192-19
C42056
131-91
113-427
131-70
C46561
C46106
C465659
C37818
C37581
C37821
182-573
c34117
C42903
C38408
131-13b2
NSS
195-102
131-934
13-3
196-625
113-660
195-541
113-213
131-356

DESCRIPTION

FENDER - L.H. {Shown)
FENDER - RH..............
COVER - rear ....oeeeecees
GUARD RAIL ..............
BEARING ........ccoooeveene
PAD - L.H. front, foot
PAD - R.H. front, foot
BUMPER - nylon........
TRIM - tower and rear lid {not shown)

PAD - R.H. side, foot

RETAINER - stud........
BOLT - 1/4" - 20 x 3/4" tapping
LOCKWASHER - 1/4"
BOLT - 5/16" - 18 x 5/8" black
NUT - 6/16" - 18 flange lock
BOLT - 1/2"- 13 x 3-1/4"

NUT - 1/2" - 13 lock

RECEPTACLE - stud ..
SPRING - extension ..
FASTENER - stud.......
MOUNT - body, rubber
WASHER - body mount

DASH BOARD.............

SCREW - #10 - 24 X 1/2" {used on dash board)
NUT - #10 - 24 flange lock (used on dash board)
BRACKET - mounting

SPRING ...
NUT - flange lock......
WEIGHT - tail (order

WASHER - /18" x 3/4"
NUT - 1/4" - 20 fiange, lock

BOLT - 1/4"-20x 3
WASHER - 3/8".........

BOLT - 6/8" - 11 x 6-1/2"

WASHER - 5/8".........

BOLT - 3/8" - 168 x 2-1/4"

NUT - 5/8" - 11 lock

BODY ASSEMBLY

FrOM WHOIE GOOUS) WAB KIt v
2



30




=
m
-

J

ORI WN =

PART NO.
C465b61
C46588
€46521
C42895
C37842
C46586
C46669
C44498
C42896
€324556
Ca4012
C43202
C37826
37861
C37837
C37521
C37631
C42894
C46592
C45471
131-934
NSS
195-103
131-69
13-17
195-102
192-20
113-103
182-b28
193-1000
1M1-114
196-621
131-71
113-3
113-17
111-256
192-18
182-625
192-18
C43137
C43438
C25165
C22947
€37830

SEAT LID AND STEERING

DESCRIPTION

(] D2 T-
BRACKET - lever lock.....coovveeeonieeenenen.
LATCH - lever lock ...,
BUSHING........c oo e snneas
BEARING - blocK ..o
LEVER - steering.........cococoeeeeecenrvecrecronns
LATCH - seat lid.........cocoocerrermreeeecree.
SPACER - [atch ...
BRACKET - steering cable end .............
RETAINER - harness, seat lid.................
SWITCH - seat... s

SPRING - latch, seat lid.....ccccooericenan.
SPRING - brackst, lever lock..................
SWITCH - safety ......oeeecreveesienns
GRIP - handle........ccoevveniineeseeseeeeneas
CABLE - steering {see page 39)........
CLAMP - steering cable.......................
PROP - seat it receereerens
NUT - 1/4" - 20 flange lock ......ccovueue.

KIT - arm rest {optional) (order as whole goods item) ...

WASHER - 5/16".......cooieecreecce e,
NUT « 5/16".... s
BOLT - 1/4" - 20 x 1-1/4"..eeerere.
WASHER - 1/4"...... e
LOCKWASHER - 5/16" ...
BOLT -5/16" - 18 X 1" oot
SCREW - #10 - 32 x 1/2".corevvrernen
NUT - # 10 - 32 oo
BOLT - 1/4" - 20 x 1-1/2" carriage.....
WASHER - 1/4"...eeeereeeee e
NUT - 1/4" - 20 100K e
BOLT - 1/4" - 20 x 3/4" e
BOLT - 1/4" - 20 % 1-1/4"ccoervrvcverennn
BOLT - carriage 5/16" - 18 x 1-1/4"...
LOCKWASHER - 1/4".....cneeveerene
SCREW - #10 - 32 X 3/8" ...

LOCKWASHER - 3/16"

SPRING - 5€at......... e rreanannes

KNOB - seat.......ccocooevverenene

GROMMET - 1" X 1-3/4" e
TIE - OWION oo

TRIM - edge (12 - 3/4") cut to length




32




2]
m
T

LN RWN =]

20
21
21
22
23

25
26

PART NO.
219-20
C37824
C45610
45645
C45618
C45689
C14919
195-2067
C45841
192-23
13-47
129-105
113-412
C45708
C37860
85-58
C37915
113448
C37869
C44499
C45636
C45634
C45711
113-646
113-2606
131-3566
C45746
113-208
131-1362
195-541

DTW10 DUAL TAIL WHEEL

DESCRIPTION

FITTING = IUBTICEHON 1T/47 = 28 ..ot et eeeeee e
BEARING = DAIE 17 ettt eeeeseeesesee e et s ess e eee oo eeeeeeeeeemeeeee
AXLE = dUal WHEBL....coe et ettt et
FORK = WHEB! ...ttt ettt oo eeee e s e ee s oot ee e e e eeeeee e oo

BOLT = 578" = 1T X T-0/2" ettt eses et e aneeseeeem e eee e ss et
L I I OO
NUT - 5/8"- N

33






SINGLE TAIL WHEEL

REF. PART NO. DESCRIPTION REQ'D
1 C37864 BXLE - WG ..ot er vt s et oo an e ae s eee et emea st et e mnmeameamnmeasaentesenmennemnes 1
2 37865 VVHEEL ASSEMBLY = B8l ..ot sm s s sea s ssassane b s smsms smssmssresben s smsnnanan e i

C44499 BEARING - WHEBI ... e e e e eee et tm st et esa s sms e e 2
C378567 TIRE - 18 X B.850 = 8.t verstseier et ems s tems s semsssas b emsmssens sms s seam st eneseasenensaneas 8
37858 RIM - 87 W/DBAMNG ..ot ess et raes e ess e e rar st se s s sea e s eeas st amtaaesnsns e bnseseranns L]

3 C37859 FORK = 801 VWL ettt ee e e bbb eas bbb e b e e sbeassrs v avararanats 1
4 C37860 COLLAR - SEE 17 eeeeriersrtreesississssssnsnrsesssssss s ranesssssssasssssssassasssssssasssssssessrmsensasssnssssensesssmsasnses 1
6 113-452 210 I N A o 35T o R 1
7 85-58 SCREW - set 5/18" - 18 X 1/2" square Nead ... 1
8 192-23 LOCKWASHER - 1/ 27 et eee e aeet e et s saessesesanseeresases e st eese s e saemsssnmsassrrnseaman 1
9 129-105 NUT - 1/2° - 13, 1
10 €37824 BEARING - ball 1" 2
219-20 FITTING - grease 90° 1/4" - 28 self tap (caster pivot) 1

DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)

REF. PART NO. DESCRIPTION
1 C46612 BELT - transmiSSion TFiVE ... oottt et eee e eee etk e e bee st enene
2 C37725 KEY = B K 5 X 2D IMITY cecier ettt ea e messtos e senssesmesarssisessseetetosesonessabonmasnsonersnsas srssonsnce
3 C46092 HUB - dFVE PEALE ..o crecer i e s res b sns s s et ems s st sr b as s seas sesmssnsasassesmesrssas se s snsanes
4 C46100 AT L0 LU I 1o 1 =T O
b C16714 BUSHING. ...ttt ettt ettt et e se e e e e e e s smemeamaeaesmtmeemeeeeemeememsensenethemnamemetn
6 C37700 P ATE = FiVe ittt e ee e emeeeee e eeeee s eesee s eemeemeen e em e eme e en e emsee s ee et emeemene e
7 C37704 WVWASHER ~ B/ 18" 10 Q. et ceeeveer e eas e e sees s saenressrsssresasarassstn e pereamsens
8 C46097 SHAFT = CrOSS .corevvririesireirins e ress s s airsesse s sresss sttt ass shsraas sesseasses asabasseres enesassanssatsmsssrensb e ssasiets
9 C37703 SPACER = 1.ttt er e e e se et s se e r e s b e b ra bbb bR e eam b anssRn b e bnrent stansRbabesanrots

10 M13-207 BOLT - 3/8" = T8 X 17 oottt a e bt eb et toet b sbbe et e amd et e e et enm e eeeeemnememnene
1 C46088 PULLEY - drive (includes drive plate}..........cocoeioeeee e

12 113-103 BOLT - B/ 18" = T8 X 17 e

12 13-104 BOLT - 5/168" - 1B X 1-1/4" ..o eeeeeeeeeveetenerereseercsserssaesansanssos -

12 13-121 BOLT - B/ 18" = T8 X 2" ettt s st et stsssestsss st s sas s eesaenssmssse st enasararatasssaas st sas et srasas shapatanabareents
13 192-20 LOCKWASHER - B,/ 10 .. ims et e s s sre s bbb et bas bbbt eb e b bt enes
14 129-102 U - B/ 1B = T8ttt et et e e s e emeeeeeeeee e eeem s et ene e eeeeeseeeesmmeeeenrnen
15 131-938 NUT = 3/8" « 16 Hlange 100K ... ettt et vt serest st esssramassesassans e sesain
16 C46609 ARM - idler {G1897V. G2097V) shown

16 C46611 ABRM - idler [G2297K} ... iree e sessssiresesssss e ssssee st sresas s asmssassssmsasesemsansssisasenssensassenssen
17 195-2067 WASHER - 1727 5 778 e et s e st b b sas st sttt s enene e
18 132-310 PIN - cotter - 1/8" x

19 C15672 P UL EY = T oot eemeeme e eee s emeeeesmeeeseesenemavensraressansemnnraree
20 113-209 BOLT = 3/87 = T8 X 1o/ 2 et seeecesesiene s sses s ssesssess e ssaeasms et ems e aves e seseensnmesnemnsnnn
21 131-1362 NUT = 3/8" = 16 flanGE 10CK...... .o ie s s ses s sens s sres e st sreses ersss b s vasss s anesenae
22 36998 SPRING - tBINISION ..ot e es s s s asas sss b e s asrabams et ebasese et enms et raeeenn
23 111-342 BOLT - cArtiage 3/87 = 18 X 17 et sneessstes sses sttt st e s e e e s e em s eeereemena
24 C14768 SPACER - 378" X 1/ 2 it caetectasts et ee s e eeerosan e esesmeeenesesee st et semenemsaee s esmeesenesreanre
25 195-103 U A S HER - 3/ 8 ettt et etes s e e e e e st sases b sens seras e sasasassoneseaasnesereenen
26 131-1181 A L e g R [ 3 U e O OO
27 83-66 SETSCREWV = 5/18" = 18 X B/ 187 ...t eoe s erassssssesssessesenssesssasssemsesassnassnenssas s sesesessna
28 C46608 FAIN - COW et sss s st seas e sp e b b me e s ba e s st shm e ne sba e saaba eanenssinesisans
29 C46658 LINK = 0B SN ... it cessess s erssnscesssas sessmessssssas sassasssbassnssaste s basa e s sbss bt bonis
30 C37702 SPACER - 1/4"........ccoee.......

3 1956-102 WASHER - 6/ 16"



36




I REF.

27
28
29
29
30
31
32
33
34
35

PART NO.
€46087
C37730
C37731
C37732
132-320
195-b2b
195-102
C37736
C37737
C37738
C37739
C37740
C37657
C45399
C45166
C37743
C37744
185-104
C45300
C37747
192-20
129-102
€37763
C37652
C376506
13-120
13-134
113-203
113-267
131-1181
C37752
192-21
218-53b4
218-5278
129-103

DRIVE ASSEMIBLY R.H.

DESCRIPTION

TRANSMISSION - ZT (see page 41 for repairs)

BAND - brake

GEAR...oovreereene

PUMP - hydro RH. (see page 43 for repairs)
LEVER - transmission dump R.H.
BRACKET - dump lever stop
SPRING - compression
WASHER - 3/8" ........
“0" RING - mounting....
BOLT - dump lever....
LOCKWASHER - 6/ 16~
NUT - 5/16" - 18.......
WHEEL ASSEMBLY ..

TIRE- 18 X 9.650- 8

RIM - wheel 8 x

6

BOLT - 5/718" - 18 X 7-1/2" e ssss st

BOLT - 3/8: - 16 x 3-1/2

BOLT - 3/8" - 18 X 4" MOUNTING c.evvevvoeeeeecessiceertee e oeeesees e seseeesseresesesssessss st esressosse e ee e

NUT - 3/8" - 16 lock




38




36

PART NO.
€46087
€37730
C37731
C37732
132-320
195-525
195-102
C37736
C37737
C37738
C37739
C37740
C45398
218-980
C45165
C37743
C37744
195-104
C45200
C37747
192-20
129-102
113-120
113-134
129-103
131-1181
C37752
192-21
218-6364
218-5278
113-203
113-267
C37763
C37662
C37656
C37657

RING = SNAP coeoeerriicrireceee e ee s sss s see st et esene s ee s eseasaneseees

DRIVE ASSEMBLY L.H.

DESCRIPTION
TRANSMISSION - ZT {see page 41 for repairs)
BAND = BEAKE c.cvevice ettt ettt s ees b st e eesaeaseeseenessmseeseassmneseaeesenanm s menemnesereesensenas
DRUM - brake

PIN - cotter 3/32" x 3/4"
WASHER - .40" x 81"

GEAR ..o

PUMP - hydro L H. {see page 43 fOr repairs) ... s ssra s smaeens
FITTING - 90° mMale 10 fEMAIE ... e e mee e e ssm st s an assrens
LEVER - transmission dump LH..........

“0" RING - mounting
BOLT - dump lever.............
LOCKWWASHER - B/ 18" ..ot vesrsss s semsssesisssas sesssesssessssssesssasens osstssasssns sesnsasssss ssssnssonas
NUT - B/18" = 8.ttt ettt et seene et e eeeseenesemne s ee e e eeeres s reassabanaseses
BOLT - 57187 = TB X 1=/ ettt e s ses e ens e snas et s seesentane s s srrementbesetanes
BOLT-5/16"- 18 x 7-1/2"
NUT = B/87 = M8t rims et ss s se e s s sesss s e s e s seas s s eaaa s eba e n e arsnre
NUT - 3/8" - 16 lock.........
KEY -5 x B x 26 mm
LOCKWASHER - 3/8"
FITTING - male adaptor pump outlet
FITTING - male adaptor 90 -pumip) iNIEE ... st sssrssessresssrsssessssenesasesassseeenns
BOLT - 3/8" - 16 x 3-1/2" mounting
BOLT - 3/8" - 16 x 4" mounting
WHEEL ASSEMBLY - not shown
TIRE - 18 X G.B0-8 ettt ee st e seb sttt s aa s s s nsatananen
RIM - wheel..............
NUT - lug 1/2" - 20




40

Phantom gear teeth on Ref. 3 must align

with gear Ref. 23




TRANSMISSION - ZT DRIVE

REF. PART NO. DESCRIPTION

1 €40898 HOUSING - GXIE......ocveecireeeicreieistet et e cee et sesteem st emeras s esaeaseseeseasesseaees e aes st ensstes s ses s nmss e
NSS BEARING = DA . ...t et s et eee s e s semeseesa e eaesemens
NSS BEARING - HANG@U ...ttt et esemes et e s sesenesanesene s e enans
NSS T PIN = ClBVIS ..ttt et eeae et ee e et et e er et ettt et e stee e
2 C40902 HOUSING - hydro mount..........ocooeenl eetteeen et ereteraEratier e et eae b senseesansne b s nnnerenresrees
3 C43685 GEAR = B0 T oottt et bt e et ses s seerees et neanase s aet ot sra neme s sennenn
4 C40904 GEAR - AlVB ..ottt st sese e see s e et s s e et et enes s ee e s e sem s nea s s s sen
b C409056 SHAFT = BXEG .ottt et ceet st e ssesaeses e ems s s bt eat st ees sentseememeseene e reetsersentres
6 C34464 BEARING ...ttt ems st s bess bbb s e eesenees seesenemenana reea e ene seene eeas sana e
7 129-102 NUT = B/ 18" = TB...cerierrecrenrererrareseasest e eeteeseeaestas s ses e see e s esms e sams e eesaseeesansearens senssnassee
8 €40008 SHAFT = BIaK@ ...ttt snes s e easas s s sa et s bbb et eeeet e eemes
9 C40809 RING = FBLAINING ..ottt ees st esrsissmsssesissesss et s seme sttt o e e eeesemeememeesansesessseasseenessnsssseaes
10 C40910 BALL - 3/ s s et ettt en st RS hetee et et et e e ne s ane st
Ll 13-12 BOLT - /4" - 20 % 21/ 20 et eeeeeee e reartsesses st essseasees e s ees s enes set et s e ssaee s ees e
1 113-119 BOLT = B/18" = 18 X 2-3/4" ... teenneseeres et ses st beemeees s ees e esenene s ssas e e srerans
12 C34447 WWASHER ..ottt sttt ettt e e e seeeeeepemst s ens s amamn e e st arae e
13 C34448 PIN = SPIFOL .t ere s st s et s et see e s e e nea e seseee s s emsemseesen tensesnn s sesate s
14 C37736 SPACER = MOUNTING . ...ecrerreiicieistestes e ieseeseeses s sessess s sssssesesesssssesssesesssssssssasseesmn ssemssssssssssese s
15 37740 SPACER = DEAING et ettt seas e s e s st et et s s et e st enessneseasaneon
16 C37739 BEARING = DAl et en st et e e e e eee e enet st nessenesssee s s emne sne e an
17 C37737 RING - FELAINTING -.-ooeavecer et ers et e s s e e eee reaseaeeeranset e e s et et s e ee s ene e
18 C37738 GEAR = INPUL 11 ressrereessiss et ens e cesss s ses s es st s s s eeesesesseaseeaesesentssanseeseaseessemsseemes e semmsen
19 132-320 PIN = COUTEBE oottt ettt et eer s et e et st st stsan s et sen e e e anemenes ettt 2ot nmees
20 C37730 BAND = BIaKe ..ottt et sert et et ene e ee et v st eent e aeee
21 C37731 DIRUIM = BIBKE ..ot cesesees s sen et sttt ee s e s eeesenene st esane s e et arnssnansasans
22 C37732 RING - retaining
23 C43686 GEAR - 17T ot
24 C43687 GASKET - housing
25 C43688 SEAL = Ol et e r b she e s e ens e v e e et aee s st
26 C43689 BT RING ottt en e s e e s b e e e s oe e e e et ar b enat see
27 Ca3752 GREASE - 10 02. tUbe {2 rEQUITEA} ..ot er et v ere e ee st et sen s teseens

28 NSS GEAR - (use CA3B85, CABBBO)..........coveeeieeereceerieec et srrns s sssss st sste vemseses s



42




HYDROSTATIC PUMP-ZT DRIVE

REF. PART NO. DESCRIPTION

C45398 PUMP « hydrostatic LH. {OVW).....ccooo oo et eeeee e eesee e e et seee e eseseennnene
C45399 PUMP - hydrostatic R.H. (CCW)

1 C34i24 PLUG = D8 ..ottt ees e s e et cee e ee et ees e esee e st e s see e e et seeeseeaserannse e

2 C34125 PLUG - 9/16" - 18

3 C34126 PLUG - 7/16" - 20

4 €43690 KIT - check valve {with check Ball) 0P ... e reer et s seeeseeaeseeesrens 2

5 NSS PLUG - check valve 1

6 NSS "O" RING - .078" x .468".. 1

7 NSS BALL - CRECK ..ottt ees et st eee s eem s e st s et eneas e rsans 1

8 NSS 1

9 C34128 1
10 NSS 1
1 NSS 1
12 NSS SPOOL - DY DASS 11t es st st sses et e seseeee et aee e eemeeeeneeen 1
13 NSS PLUG = BY PASS correrereceieecee ettt eeee et eee e s eeseenesessrses e neseneseanasseaene 1
14 NSS MO RING .o e ses et teast e cees e seres s st et seeseseseseseserasen s aems et aaeanasarserennnses 1
15 NSS SPACER ...ttt ets e ee s bese v ssseses st as e eet s eee st et et e s ee s a st serneenn 1
16 NSS SEAL = Dttt et st srb b s s s ena e e b e ettt et ecnseerseen 1
17 NSS BING = FEEAINING .o ees s e et eeee e et eeese et s s enes s eessnee st rane s 1
18 NSS SEAL = [P uuututecreecmreeeeececseeuuese et ts st e s eesesemseeeseessaseemaes s et aes s ereseene e ereese e 1
19 NSS SEAL = D ettt eeme e sttt vt see s e een s s eese sttt reen et eree e 1
20 NSS SEAL — I ccee ettt et s b seep s s s s st e s b e e et ettt e 1
21 C45408 KIT - check valve (with poppet) DOTOM.. ... et eee s e 1
22 NSS PLUG - CheCK ValVe......oveeececcirt e eee s aness e s asera e see s 1
23 NSS PO RING - (078" X (B8 oot eeee et st esee st sers e s en s e s e e e 1
24 NSS POPPET = CRECK ettt e s s s sen s e sem e 1
25 NSS SPRING ... et b s ssnsb s s sessass ses s bbbt et e seeseneseenessanene 1
26 C43751 GASKET = BOQY ..o eeese e s s sene e 1
27 C43750 KIT - charge pumip..... e es vt 1
28 C43749 O-RING - charge pump éover 1

C34129 KIT - seal {includes ref. 6, 10, 14, 15, 16, 17. 18, 19 and 20) ..eeeereeeeecrmeeeeeee 1






I

X
m
]

PARKING BRAKE

45

NN hWN =

PART NO. DESCRIPTION

C46596 LEVER = BIaKe .ocooveeeecceis ittt eee s eees s sttt e e eees e e e eeeeeeeee oo
C37631 GRIP = NANMIB ...t eee st eeems e et et eee oo e
C46601 ROD - BPAKE TBVBI ..ot et et e eeeee e eee oo
132-332 PIN - GOIET B/ 32" X 1M o eeeceeirvitecteeeeee e es s seeseeessaste e eeeeeeee e oo e e e e e e eeeee e eeee e
113-3 = I A [ BT F SO
131-934 NUT - 1/4" = 20 FANGE TOCK .....ceeceeeeeeeeiectve e esesessesessssssssesssss s toees e eeeeeeeees oo eeeseeeseeees e
C46602 SHAFT = BIAKE ..ot rteneeeet e oo eeese et eeaessss s eeeeemeesensesesee s s ee e e eeeee e eneene
113-2 BOLT = T/4" = 20 3 B/8" oot sereneeseeseeseseasess s seessesesses et ees e eseee e eee e
C37733 ROD - Brake Callder . ...ttt eere s ee e ee e eeeee oo
37724 COLLAR = CBHDET FO coe. ettt ettt e er oo es e e et
131-71 NUT - 1/4" - 20 lock

196-102 WASHER - 6/16" x 3/4"
C37725 SPRING - compression



48




)
m
-

O~ WK -]

00RO NITRWON=

- =

C43293 STEERING CABLE KIT

PART NO. DESCRIPTION
C42894 CABLE = STBAING 4" .......oooirreceeiecrreresme et seeste st sssses st s sess e et sene s sam et sensenes
193-1000 NUT - #10-32...eees

C42895 BUSHING - steering cable

1M1-1M BOLT - 1/4" - 20 X 1" CAITIBGE ..v.veeeeereereeeer e sise s st

196-102 WASHER - 1/4" ..ottt er s ens s

131-71 NUT - 1/4" - 10,

13-4 BOLT - 1/4"-20x 1"

€42896 BRACKET - stearing cable and ...ttt sst s e srm s
C42897 LINK - control cable

C42898 BELLCRANK ..ot e eecanvvarsvmassssssesvessras st asssssas st seeas st sess st s sssbassess et sesss b s st bms bbbt s snmsmnnes
c16714 BUSHING ...ttt ettt e e ae e coseses e e seseseenesees s e nasreneasanarsansenmane
€429 BRACKET - bellerank mMOUITTING ..ot sesses s seesssesss s s et esas s s
C16745 BOLT - shoulder

195-633 WASHER - 1/27
131-1362 NUT - 3/8" - 16 flange lock

113-103 BOLT - B/167 = 18 X 17 ettt e ese e st er s e bsess e s st s st ts b n

131-911 NUT = B/ 18" = 18t et ens s e ens s ems rsbasn s s b b bt mes s ene e e eseene

113-4 BOLT « 1/47 = 20 3 17 ooceeees et tes st tentesvessemneees s em st sess st mems s tsaeses st essnstonanass

195-102 WWASHER = 1/47 oottt eeeeeees e e ss s sst s s st et s s bene b at e emen e ne e neseeanenns

C42903 PLATE - CADBI@ MOURLING c...o.coeeoee e ceas rresssseessesen s ssssses e s s sesmsss st ess s ss s sn st sasstansnas

131-71 NUT = T/87 = 20 100K oot sass b ses st st st sttt st e s eesememeeeees e e eeeee

C42902 BRACKET - cable MOUNTHNG oot ses et esa e bena s en e

C46693 ARM - transmission

C34173 PIN = SO et ceeeeeeceevesiecasiesseseem et e se e e st esrace sea as et seeassesenmsesesseastseanseseassensasens measanessnnarsaen
LIFT LEVER

C44942 LEVER - il oottt envsseses s e s s e b sp s ens st bt ens st sm b e

C44948 PIVOT - lift

C37631 GRIP =~ handle ...t e e sisre s e b .

C44949 EXTENSION - lift 1@Ver, UPPEF .. ittt eeeeen e

C42895 BUSHING ... see ettt eeme e eeer e

€C44952 BRACKET - lever 10K dowWn ... oo aeeseecerenesen

111-132 BOLT - carriage 5/16" - 18 X 3/47 .ot e e reeenenns

113-103 BOLT = B/18" = 18 X 1" oottt aesas s et s et se e

131-911 NUT = 5/18" - 18 flange T0CK oot sse s s s s nss s esesenssaneees

113-1 BOLT - T/87 - 20 X /2 et ee sttt st eees e et e aene s s e ne et e n e ar e s e seneaeere

c4ab120 SPRING - BOFSION woovtee e e et soee st eees e e teroese e s e ees st smens eas saessessesaesessseasesasssens



48




)
I
m

LN WM =]

PART NO.
C37639
€37778
214-254
C37637
C37636
C42785
C42784
C42784
C42784
C46577
217-332
218-626
113-3
195-102
131-71
131-934
121-21
C42590
C41986
C46575
113-2

HYDRAULIC SYSTEM

DESCRIPTION

CAP - oil tank...c.coceo.........

TANK - oil (includes cap

CLAMP - hose b/8"........
FILTER - Oil .oceeeeeereeeeenee

HOSE - 5/8" x 4" {12” cut to length)

AN FIHNGS) o

HOSE - hydraulic 3/8" x 13.5" (48" Gut 10 18NGLh) cveiviieeremsr e eeeeee e seseeseeeenees

HOSE - hydraulic 3/8" x 17.75" {48" cut to length)

HOSE - hydraulic 3/8" x 20.5” (48" cut 10 1ENGth}.....ccce e ssse i

BRACKET - filter mounting
FITTING - male 90° adapter
FITTING - male tee adapter

BOLT - 1/4" - 20 x 3/4"

WASHER - 1/4" ...............
NUT - 1/4" - 20 lock.......
NUT - 1/4" - 20 flange lock

BOLT - 1/4" - 20 x 3/4"

FITTING - 90°....eeeeee.

SBIFEAD ... et b s

FITTING ~ 3/8" hose barb X 3/8" FIM JIC......oceese s sisessnsssssssssss s ssenes

MOUNT - oil tank.............



80

GROUND
©

=

- ﬁ_
BATTERY

SOLENOID

r ORANGE



s}
e m
COMM~NNOMpPWN=aMT

-
[ -

)
m
-

~SNOOO R WN =]

PART NO.
C45697
C45700
c20804
195-2067
132-320
113-426
131-1182
C45768
113-103
131-911
C4b766
C45706

PART NO.
C45705
€45775
€45780
C44495
C31947
C30260
C24813
C31948

ELECTRIC DECK LIFT
CYLINDER STYLE

DESCRIPTION
MOUNT - cylinder................

PIN - cotter 3/32" x 3/4~
BOLT - 1/2" - 13 x 2-3/4"
NUT - 1/2" - 13 lock...........

SHIM - cylinder mount.......

BAR - cross .o .

NUT - /16" - 18 flange lock

CYLINDER - lift....cc.cocoennnn....

ELECTRICAL SYSTEM (DECK LIFT)
CYLINDER STYLE

DESCRIPTION

HARNESS - wire....coccoceeenooe.,
SWATCH ...

NUT - 156/32" - 32 with boot {(switch mounting)
DECAL - lift switch.............
KIT - fuse holder....................



52

WIRE COLOR CODE

DG - Dark Green
TiB - Ten/Black
8 - Black
YiB - Yeollow/Biack
h - Yellaw
T - Tan
DG/Y - Dark Green/Yellow
o - Oranga
YR - Yellow/Red
B/W - Black/White
BL - Blue
BiY - Black/Yellow
GiB - Graen{Black
g « Red
~ Graon
w . Whita HEADLIGHTS

AMMETER

PTO

SWITCH

:18

" @‘(]I —

R OIL PRESSURE
LIGHT

R
SWITCH

%

HOURMETER

- - +
2 .
o [ﬁl 8 h__/ L, |
1GNITION :'{?P( L ]\
G hY
SWITCH @ 1) G/ ™TT
vir| ! G
Pt P Pt P
-, W, VI, W, .
e
ENGINE __ ALT. ——L—Ll’f'r——__—l
B R
1 ]
CARE, 8L —
oI
PRESSURE. B
SWITCH ¢ {J_ Iy
BIW
_i STARTER ;- @
B B
PTO
’@ BiY M
‘ CIRCUIT [EB
0 BREAKER
— B
1 [
LIs
p)
GD\ R ‘_®
(1) s
5 § SOLENOID
BATTERY YiR
| — @
viB
a [Fuse]
B
@ 0, 8 .
BRAKE |DD] G/B J
SWITCH in L™ \ j_—
SEAT SWITCH pary 1
5T C T
s 00 ST
TRAVEL e
LacK vy YiB

SWITCH




=D Wwee~

=

12
13
14
15
16
17

PART NO.

C45535
C45539
C37505
C32178
C22573
C37508
C37509
C14304
C31937
C44469
C31620
C43044
C30267
C32407
C32397
193-63
€32396
C29413
C45917
C45536
C45537
C37521
182-525
192-18 "
193-1000
182-528
C41010
C44261
C37511
C37528
C44075
C33024
113-1
195-518
192-19
129-101
C37523
C41643
C46218
C31947
C30260
113-3
195-102
128-101
C37983
C38677
131-71
C24069
C44079

ELECTRICAL SYSTEM
(G1897V, G2097V)

DESCRIPTION
HARNESS - wire, main..
HARNESS - wire, aiternator and magneto .............................................................................
BREAKER - CIrCUIt, TO BIMID ..o cerc s resssenses st esssssreses e s s eesssens o s st e bes s seenens
HEADLIGHT ...ttt stse s en e sease s sems s e er st sasi s das s as et s b as s b sa s em s
LENS - headlight ..o,
BULB - Readlight......c.cooie e ree v ses e ecessssassss e sessssssess e enssseesessessssss s sensssnsemnsmeesensesseseee
RECEPTICAL ..ttt et ees s s ara s s er s b ettt sae s emsan e
GASKET - Headlight. ...ttt s e er et ar sttt eseemseeem e aenena
SWITCH - PTO (als0 use C31819 Cap) .ottt ees et eese st e ssns e sseseen
NUT - 1/2" - 27 (Black) PTO switch retaining
NUT - 1/2" - 27 (Black} PTO switch retaining (knurled).....oo oo
SWITCH - headlight.......ooocee et sttt et e s es e s e eeaaen e eeee
SWWITCH - QGNITION oottt ettt ettt see et eee s orene e en et se s arnes s s
KEY - ignition ...
CAP - nut, |gmtton swnch ...........................................................................................................
LOCKWWASHER - B/8" ..ottt seme e st semes sttt st st bt s ees s ememen e enessesamararan e seesenas

METER - hour
LEGHT = Ol ettt rereesass s st se s eas e bbbt cse st 02 4 ee e e n e enm e e eeeesmmesse s s srnseseseseesnsnseane

SWITCH - safety
SCREW - #10 - 32 x 3/8" (safety SWItCh MOUMT) ...t eeenin
LOCKWASHER - 3/16" {safety SWIHCHh MOURNL) ..ot e s esees
NUT - #1710 - 32 Lock (safety SWItCH MIOUIM) ..o iierimoeoeeeeeeeee e reve e et sntesneess s
SCREW - #1710 - 32 x 1/2" (safety SWItCh MOUNT). ... eeseeeeees vt eeseeeen
BATTERY - 12 volt
WIRE - Starter ..,
CLUTOCH = PTO ettt e e e are b e bt 1 o e ee e e e en s e eeee e eeee s te e neseaes
CABLE - QrOUNG.......oe e rrsne s s ser s sesms s et be st st e s s s st e n et an e esesemnenenes
WIRE -~ hEadlight ... ..o e enerinss s ssse st e ee e e ee e seeseeaseaseessesssnsenessesesensa
SOLENOID - start
BOLT - 1/4" - 20 x 1/2" (501€n0id MOUNING) ...t eresnee e seeee e eeeeee e et e eenenens
WWASHER = 1/ ettt evae v saas et s e o sa s s s en bt eee e e e e e e e e e et e eteraenens
LOCKWASHER - 1/4" {SOIen0id STUAS).....cii ettt e se e e re s
NUT - 1/47 - 20 (S01eN0Id STUAS) ceveee e eerevaresesressessssesessesaeea s e
CABLE - battery positive 10 SO@N0IU...... ...t e e et
WIRE - GROUNT ettt et e m e nm s an st ena s ena st et ee e ene e eene
HARNESS - oil pressure switch X
IKET = FUSE ROIARE ...ttt bbb emt et eee e ee e et eeeeeeneneeseenaees
FUSE - 30 amp .
WVUASHER - /47 sttt s tea e se e e st s st st ae e e e st s et eme et sesnmsemereeeens
NUT - T/ = 20 ettt eee e eee e se e et e ne et eneeeeetem et e e msen et oo emseees et eeeme e seen
BRACKET - hold down.......
BOLT - 1/4"-20x 7"........
NUT = T/8" = 20 JOCK. ... i e eeas s s ass st e et eeee e s eeneee e eesressems e e reseaes
COVER - terminal, battery....
COVER - tormMinal, STATTEI ...t e eee e ae s ens vt ems s seses e senann s en s et nentneesnn

b3



WIRE COLOR CODE

DG - Dark Graen B
T8 - TaniBlack b
B - Black BfY
YiB - Yellow/Black
Y - Yallow
T - Tan
DG/Y - Dark Grean/Yellow R » G V-
0 - Orange S
YiR - Yellow/Red QL - R
8/W - Black/White OlL PRESSURE
BL - Blue HEADLIGHTS LIGHT
BfY - Black/Yellow R LIGHT
Gf@ - Grean/Bleck AMMETER SWITCH HOURMETER
R - Red R .
[c] - Graen r
w - White \@
° - |-
; -
IGNITION 'E]
swiTcH - | S
') =l h_h
YR
(T -
Pt
ENGINE
:/< ALT. R—'7
~) MAG'&L w S
PTO olLswiTcH O € 5
O
CARB. SOLENOID ]
A - .. J
BwW NN Sy
STARTEB =
r CIRCUIT
A BL BREAKER
R o G By -
(W) o Qaul=r=m
P | gy a8
1 11 1
™
- 4 SOLENOID
BATTERY YiR
i VY
Yis
B
— 5
B
BRAKE 1B
SWITCH o |~ —
oo op ]
5 a
(1) g s S S\
SEAT SWITCH D&Y _]
E — Ty d T ’J
B 06 < LV
@ TRAVEL DG j
LOCK
T/B
SWITCH YIB
Y




REF.

WA =

=
= QW

12
13
4
16
16
17

PART NO.

C44636
C46528
C37505
C32178
C22673
C37508
C37509
C14304
C31937
€44469
C43044
C30267
€32407
C32397
193-63
C32396
€29413
C4b917
C45536
C45537
C37521
182-62H
192-18
193-1000
182-528
C41010
131-71
€48504
C37528
C44075
C33024
113-1
195-518
192-19
129-101
C466356
24069
C44079
C41643
C46529
C31947
€30260
113-3
195-102
129-101
€37983
€38677

ELECTRICAL SYSTEM
{G2297K)

DESCRIPTION

HARNESS = WWIT8, IMI@IN ciovevseveeeeaiee iesetete oo ee e eee e e eeeeesen s emeseeee e mearaeen

CONNECTOR = IGINEG ..o ere e ses st ae st eas an s seses sees e e an e eme e snes s anans
BREAKER = CIrCUIT, TO BIMIP oot ettt et semssass s sttt e s eenenee
HEADLIGHT ..c.orte et s s
LENS - he@dlight ..o et er s meas s b ss s s arare e
BULB - REAUIGRNT ... oo et seeemes et s en s essas bbb s e b e st s
RECEPTICAL ......r s isnisen ittt snssie s s s snss o sons st oo
GASKET = NEAGIGNT ..ot ras e ea s st pe e seeen
SWITCH - PTO (also use C31619 Cap)
NUT - 1/2" - 27 (Black) PTO sWitCh FataiNing ...t ssssimteereestseeeeseesseseeeesmseneseeeee
SWITCH = h@AUIGNT.c...oceeee ettt r s e s st s eae s seeeeamtnens
SWVVITCH ~ IONITION ctteeeeeeeee ettt er et seee s enaee e seea e st sessseas s ensameseeateesmemaenssamsenmenens
KEY = QMO oot ieren et sr s sems s s sasass sra e s be bt st et s at et e s b s s ras ot e oras
CAP - nut, ignition switch
LOCKWASHER = B/8" ...t nismssisssst s s e rens s st ssn s e s meaassa esss e

SWWITCH = SATOEY ...ttt a et st sn et eeat et st e ees e s aee st eem s eeeseeeenseeemmn s enercrens
SCREW - #1710 - 32 x 3/8" (safety SWItCh MOUNE) ...
LOCKWASHER - 3/ 16" (Safety SWILCR MOUML) .c.ov oo s eresssesassesseasssasssesesensnserenessenns
NUT - #10 - 32 Lock (safety SWItCh MOUNL).......ocoerecer e ee s seemesses s
SCREW - #10-32 x 1/2" (safety switch mount)

BATTERY - 12 volt .. et
NUT - 1/4" - 20 Iock
CLUTCH - PTO ... cscreres ettt casstee st e ees s ss e s sty ans e s s sasss pore s sesas st sesesssass sessssosens
CABLE = GIOUNG..... ettt e st ns e st se s eaneeese e s see e en e et sen et snsemesanssebenssenns
WIRE - headlight ...t b
SOLENOID = StATT ..ottt sre st et erans s et srenesena s

BOLT - 1/4 - 20 x 1/2" (solenoid mountlng) ....................................................................
LOCKWASHER - 1/4 (soleno:d studs) ....................................................................................
NUT - 1/4" - 20 {solenoid studs})...
CABLE - battery positive to starter
COVER - t8rMiINal, DAtEOIY ...ttt et ettt e e eeoeeee e stes s eeeseeeseaeeesereseseseeeantras
COVER - termMinal, SEAITET ...ttt eeees e e e e s m s eneseee e
WVIRE = GOUNG ..o eeat e sems st est e s ee s ean e et et see et ee s et sees seteeeemeesenns emsaesemmsesemssaems
WWIRE - SOIENO0IH JUMIDET ..ottt v serm e ee e ben s mes s e renseanenns
KIT - fuse holder...........

FUSE - 30 amp

WVWASHER = T/47 et e et bttt et oo e neetaneeeman e eeamsenesemesenemneaen

55



56

DANGER

G1897V
G2097V

A WARNING

1O AVOID SERIQUS INJURY AND TO HELP
AVOID SERIQUS EQUIFMENT FAILURE DO THE
FOLLOWING MAINTENANCE DAILY AFTER

A WARN!NC‘

SP]NNING BLADE

a HLONERH1D\"ERSHALLHDTBE
QPERATED WITHOUT EHDNIRE GRASY
CATCHER, GUAAD, & COVEAS [ PLACE,
+ STAY CLEAR OF BLOWERJHIOV/ER
WHEHN EHGINE 1S RUMIING.

- READ OPERATOR'S LIANUAL.

A DANGER

BV

SPINNING BLADE

STAY CLEAR OF MOWERVIHEN
ENGINE 1S RUKNING

(&)

£ ATTENTION

BEFORE STARTING ENGINE
+STEERING LEVERS-LOCK
IN NEUTRAL
-PTO-DISENGAGE
‘PARKING BRAKE-ON
READ OPERATOR'S MANUAL

PARKING  vF

BRAKE ~ °9™

STOPPING OR AS SPECIFIED BELOW,
1. REMOVE IGNITION HEY
2. CLEAN: - ENGINE
- ENGINE COMPARTMENT
- WYDRAULIC PUMP FINS
AND COOLER IF EQUIPPED.
- MOWER PECK UNDER SIDE
3. FLULDS: - ADD IF REQUIHED
-ENGINE OIL- CHECK EVERY 4 HRS.,
-HYDRAULIC OIE
4.LUBE: -READ "LU'GRICATION SCHEDULE®
SHOWN BELOW.

AEAD OPERATOR'S AND ENGINE MANUALS.

LUBRICATION SCHEDULE

ﬁ(n\hcﬁ
ALL MACHINES UHS
L AXLE-GAUGE WHEEL @-
_f 7 AMLE-TAIL WHEEL
EEL ‘ﬂ

5 SFINDLE - MOWER DECK
GEAR BOX -MOWER DECK 100
CMA‘H DAIVE (IF EQUIPPED)
TA CHAIN DAKY

70 JACK SHAFT-SPROCHETS &
TC AXLE QRIVE WHEELE 40
PULLEY JACK SHAFT jIF EQUIPFEDI @
BA JACK SHAFTPULLY

[OUAL TAIL WHEEL

SA ANLE -TAIL WHEEL s
45 FORK -TAIL WHEEL an

SC AXLE-AKLE PIVOT 100 O f
VAC BLOWER
1¢ SPINDLE -BLAWER 40 @ Jg
e

HEHCHILUHEHGRGTHEE ARC AROGUKD.
HEVYER GRRAY CHILURE|
LCGOK DOWHE DEHIP-DDE! AND WHILE BACKING,
GOUFHHUDOHH"LU 5. HOT ACROE!
I¥ WMACKIHE STOPS G G UPHILL, STOP ELADES
AND BACK DOMRSLOWLY,
AVOID SURREN TURKS

FAILURE TQ OBSERVE THESE PRECAUTIONS
GCOULD RESULT {H SERIOUS tHIUAY OA DEATH.

SPINNING BLADE
TO AVOID SERIOUS INJURY:
MOWER SHALL NOT BE OPEAATED
WITHOUT EITHERA ENTIRE:
- CHUTE DEFLECTOR - MULCRER

« GAASS CATCHER
AND GUARD ; COVERS 1t PLACE.

A WARNING

HIACHINE UNSTABLE WITH f10
QECK IN¥HE RASED POSWID
IWMPLERENT UFT CONTRO!

KEEP 4 THE FLOAT POSE‘HDH VHER
HI0VIRG OR TRANSFO,

FAILURE TO OBSERVE THI.:
CQULD RESULT I SERIQUS

READ OPERATOR'S MAN

STEERING
LEVERS
FORWARD

L
()

A DANGER



s}
m
m

CUONOOARLON = 2]

REF.
15
16
17

PART NO.

C46637
C46638
C46321
C37501
C38047
C4631b
C46310
C46309
C46312
€37500
C46318
C46639
C46640
C4638b
C43413
C43416
C46641
C46642

PART NO.

C46323
C46324
C4632b

DECALS (TRACTOR)

DESCRIPTION
DECAL - body side L.H. "G1897v~

DECAL - body side R.H, “G1897V" (showﬁn)...::::.........:.::..:..:.::: .......

DECAL - "WARNING" operation...

DECAL - inStrUMent PANEH........c.....oieeoee e seeeeee e eenseeeest s sasesmssees s aeson

MEDALLION - "GRAZER"

DECAL - "ATTENTION"
DECAL - steering levers

DECALS (DECK)

DESCRIPTION

DECAL - "DANGER" spinning blade ........ovveieeeeeeseeeeereeeese s

DECAL - "WARNING" spinning blade
DECAL - “Danger”.. rertetreree e

DECAL - "WARNING" OpEration............ccoooecuioveeerivevsieeseeeeessesoeessrssaseseens

DECAL - parking Brake ...t ere s e e enesarenane
DECAL - "DANGER" carbon mMonoxide ... ..o voreesesiesseensesnsens
(1L OFLY IR (11T o= {To ) o HO OO OO
DECAL - body side L.H. "G2097V ... eeeeceveeseeresvvssareesseesesesssessesnssans
DECAL - body side R.H. "G2097V" (SHOWN) «...veeeeeeeeeee e ese e
DECAL - fender SKIrt ......ccoovreoeeeet ettt s oo eeeees e sesee s aeens
DECAL = frONt "GRAZER ..ot et eeeee e e eee s vaveensereseassssosesseessases s en st e sese et s sesaran
DECAL - tail 8ide "GRAZER" ... eeeeevtseveeeeeeseesesiessseseeseesensssessenssans
DECAL - body side LH. "G22971C ..o e eeeeeereer e e e eeee e e
DECAL - body side R.H. "GZ297IK" (ShOWN) oo,

REQ'D

57






s
m
l

QOO RWN=]

PART NO.

C46663
C46703
C46705
€46700
C46699
€46698
C46701
C37910
C379M
C4bb41
C4bb42
C48785
C37915
C37916
C29145
C44496
€44499
219-10
113-2419
C37920
€37921
C37b056
€37860
€37824
C37922
€28693
€29029
Ca6671
C46672
13-3
192-19
129-101
131-71
C13716
1M11-203
219-20
85-68
192-20
129-102
192-23
128-105
113-102
M1-132
182-528
193-1000
€46694
C46695
C46696
131-934
195-102
131-9M

528D MOWER DECK AND ATTACHING PARTS

DESCRIPTION
DECK - 62",

CHUTE - OO QUAIT oo
MOUNT - foot guard ..............

COVER = CBIMEEE ...ttt ettt ettt e et ee e e e e e e ee e eeeeese e s e eem et e e e eesemmeee e e neenn

COVER - L.H. e

SHOE - skid...cviciieeceee

ROLLER - anti-scalp................
SHAFT - roller ...

BRACKET - gauge wheel mount B

MOUNT - gauge whesel...
FORK .. R
AXLE - wheei .......................
WHEEL - gauge.. -
TIRE - 11 x 4. OO 5

RIM - 57 {includes bearings and grease fithings)......ceuimesne s e

BEARING - wheel .....

FITTING - grease 1/4" - 28

BOLT - 1/2" - 13 x 6-1/2".....
BOLT - wing..

NUT - gauge whee! handle...

BREAKER - circuit, 10 amp ..
COLLAR - 86t oo
BEARING -~ T" ..o
PIN - “fas-tatch”................
PIN - deck .coovoe.
PIN - cotter, hair

BRACKET - height adjust L.H.

LOCKWASHER - 1/4"........
NUT - 1/4" - 20....cnn.
NUT - 1/4" - 20 lock .....

BRACKET - height adjust BuH. ..ot en e s s e
BOLT - 1/4” - 20 x 3/4" ........

ASHER - g 00K v

BOLT - B/7167 = 18 X 1" CABITIAQE 1 eeveeeeeeeereeiieest ettt eee s e seeese s ns e eeeeeeennmnenses e st reneeseeeseenaen

FITTING - grease......veeenns

SCREW - set /16" - 18 x 1/2" square head

LOCKWASHER - 5/16"..
NUT - 5/18" - 18
LOCKWASHER - 1/2"....
NUT - 1/2" - 13
BOLT -5/16" - 18 x 3/4".

BOLT -5/16" - 18 x 3/4" carrlage

SCREW - #10 - 32 x 1/2"

NUT - #10 - 32._.........._................_...._.IﬁIﬁﬁﬁﬁﬁﬁIiﬁfI'.ﬁfﬁﬁ.f.ﬁIfﬁﬁﬁIII.ﬁ.IZI.ﬂZIIIIfﬁ:ﬁfﬁ:IfﬁIIIIIII................

COVER - center, small

STRAD - commer, Small .. et et et he e AR E SRS SRR ed SR e PSR ea s ekt e b e ban e

NUT - 1/4" - 20 flange lock..
WASHER - 1/4" oo
NUT - 5/18" - 18 flange lock




60




)

jee}
m
-

DO RWN =

PART NO.

€46692
218-20
€37877
C46688
€46683
C46685
€46680
C46778
C46686
C44136
C45248
C37931
C37932
€37892
€46687
C16573
C3793b
C44241
37898
C29575
C46726
114-201
C45846
131-1216
113-268
€29581
131-13b2
113-312
192-22
128-104
113-213
131-1362
192-21
13-208
C46300
13-207
113-103
192-20
13-102
131-911
C46682
195-641
€28263
113-3
192-19
C14482

DESCRIPTION

52SD MOWER DRIVE

PHOUNT = 08AE DOX oottt e oo ee et

FITTING - grease

/A7 = 28 o

ANGLE - gear DOX MOUNT ..ot ee e sensren s sesssesnassases

ARM - idler ...........

HOUSING - SPINGIE ...ttt scres s csess s senss st rmem et ses e

SPACER - spindle

LS PN o BT o T T [T s o U SYOO

SHAFT - spindle,

long (used only when vac is installed) ..o

BEARING - SPINAIE ..o et sne e ses seeses s eaeressasssesassss ses s anssen s nsseasernseasennenes

BLADE - mower...

BLADE - mulching (Mot SHOWNY ..ot e ce e e areesssees e s s ens s e s eenie

PULLEY - spindle.
PULLEY - gear box output (use locktite)

PULLEY - gear box input {(align w/engine and use locktite)
PULLEY - idler......
SPACER........ccceie
BELT - deck...........
BELT - drive...........

GEAR BOX - angle drive (See page 67)

SPACER - washer ...

BOLT - 3/8" - 24 X 1-1/4" (US JOGHTE) .voveviremevereceresireinveeesrsnesorineesesssee st rssessssesessessasesssens
WASHER - 3/8" - 10 g, cocociee s rressir e en s sn s s ssss s st enssbssa s s b s sbs b st b e vepamnes
NUT - 100K 3/ 8 ettt et e b b eb e e e ek b vss e am e aa e bes b smecssbeR ekt easvatenbranseesemnerrae
BOLT = 3/8" = 18 X 1 et ee e et eeee e ee et emee e e eae s et eeeeenmtnee

KEY - 3/16" x 1"

NUT = 3/8" lANG@ 100K ..
LOCKWASHER - 7/16" ..............................................................................................................

NUT - 7/16" - 14.

BOLT = 3787 - 18 X Z-71 /47 ettt ettt sttt s e et st s e e

NUT - 3/8" flange lock ..o

LOCKWASHER = 3/8" ..ottt

BOLT - 3/8" 16 x

Tod /A e e e r s

PULLEY - vac drive {used only when vac is installed)............oooeriricoieceeceseseresinenenns
LOCKWASHER - 5/16"...............

BOLT = 6/18" = 18 X 3/4" wo.ooooooooeooeseeeoseeseeeeseeseeeees e
NUT - 5/18" - 18 flange 10CK ...cc.iooi ittt beren et em b er s st s s st
HOUSING ASSEMBLY - spindle {includes ref. 2, 5, 8, 9) eoreereeeereeeeee e

WASHER - 5/8"...

WASHER - spring

BOLT - 174" - 20 X B/4" ettt ses et es bbb as s bt b s bbbt sees
LOCKWVASHER — 1/4" .....oertreeeteiieien st sne st eesstas st e st rasstas et b s st s sb s s bt

SPRING - tension







I

sl
m
-

AN BWN =

PART NO.

€467
C41396
CAa6732
€4672b
C46724
€46723
C37956
€37910
C37911
C45641
€45542
€46785
C37915
C37916
C29146
C44496
C44499
219-10
113-2419
€37920
C37921
C376056
C37860
C37824
€37922
€29693
C29029
C4667
CA6672
113-3
192-19
129-101
131-71
C13716
111-203
219-20
85-b8
192-20
129-102
192-23
129-105
113-102
111-132
182-528
193-1000
c46722
C46695
C46696
131-934
195-102
131-911
C37957

62SD MOWER DECK AND ATTACHING PARTS

DESCRIPTION
DECK - 62", -
CHUTE - foot guard

MOUNT - foot guard

COVER - CONEOT .o s e ra s ceas e b s bes s e e ee et es s s s s s s b easseteasaesenmesan e
COVER - L H. oo e
SHOE - skid LH. .o e sersnnanens

ROLLER - anti-skid ..............

SHAFT - roller ...
BRACKET - gauge wheel mount..........cceeevincreerennn,
MOUNT - gauge wheel........cvevcieercecceeae,

FORK - gauge wheel..........
AXLE - gauge wheel ..........
WHEEL - gauge.........cccoevune

TIRE- 11 x 4.00-5..

RIM - B” {includes beanngs and grease ftttlng)

BEARING - wheel
FITTING - grease
BOLT - 1/2" - 13 x 8-1/2"

BOLT - WHNQ -
NUT - gauge Whee! RANOIe........... it se s s s saea b s s e sr s
BREAIKER - CItCUIT = T BITID et stes e et cbe st bee s eas et sm e et et sbeasbanens

COLLAR - set 1"

BEARING - 17 e

PIN - "fas-tatch”
PIN - deck

BRACKET - height adjust L.H. ...
BRACKET - height adjust RH.........cococooiiimie,
BOLT = 1/4" = 20 X B/A" oo i i

LOCKWASHER - 1/4”....
NUT - 1/4"-20.............
NUT - 1/4" - 20 lock......
WASHER - thrust...

BOLT - 5/16" - 18 : 1" Cémage

FITTING - grease...

SCREW - set 5/16" - 18 x 1/2" 'square 188D e

LOCI(WASHER 5/16"
NUT - b/16" -

LOCKWASHER . 1/2"......ﬁﬁ::f:ﬁﬁ:ﬁﬁ:ﬁ:ﬁZZ:ZIZZ:ZIIIZIIIIIIIIIII:ZIfIIIZIIﬁﬁﬁ:ﬁﬁ:IIZZZZIZIﬁﬁfﬁﬁﬁlﬁﬁﬁ::ﬁﬂ

NUT - 1/2" -

BOLT - B 16"+ 16 3 B
BOLT - B5/716" - 18 X 3/4" CarTiage..c.ccvivceviesieeesierinirin e e seeas e e st ssssess st et st e et seeeeesinetesenie
SCREW - #10 - 32 X 1/ 2 et tce st se s b ee st eeben b ee e sernre e e sensen

NUT - #7170 - 32t
COVER - center, small ..o
STRAP - COVBI ...
COVER - CENLEE, AT ...coeeeeee et vrerens
NUT - 1/4" - 20 flange 10CK ....ccecveveereesevecrnenns
WASHER - 1/4"....
NUT - 5/168" - 18 ffange Iock

SHOE - skid R.H..

REQ'D

-
ANWL, o ARNNNNNNNOOENNODNNNNBEBNNNNN=,RN=SRRNSN=2NNNNNS 22222






pus}
m
M

62SD MOWER DRIVE

PART NO. DESCRIPTION

OO~ WN =

c46720 MOURNT - GOAK DIOX et se e esssne s essesssanssbessan b e e e s eas e sasrebeneserasms st s essenpaseeusseonasnsuse
219-20 FITTING =~ @rE8S8 T/A" = 28 ..ot ea e eea s et e sas b senasesta e e e et e s mnanssane s smsreen
C37877 ANGLE - gear Box MOUNT ..o rearirraesss s eevesss s e emsesecnnsaneeens

C46718 AR = BHIBT oo srerr et en st srmes e se e et sems e e se s e e s meem s bt ere g e et et bt ar et
C46683 HOUSING = SPINAIE ...t ceeeee e set b s esrssssa st sas s e e nra s ersssassssssnr st esssenssnssrasonerenssnsaeanse
C46685 SPACER - SPINGAIE <.t em e e e e s e e re b et s asp bRt siv
C46680 SHAFT - SpINAIE, SHOM ... e e eene e o ees e em e e e e
€48778 SHAFT - spindle, long (used only when vac is installed}

C46686 BEARING = SPINAIE ..ot e e ae st seaees ses s eassanass s sasssn e e s e s ensnarananns
C44138 T B OO
C455M BLADE - mulching (N0t SHOWDN) ... s resce s ssssenns v sssasasensresaesassss e s ensreanens
C37950 PULLEY = SPINGIE....oco ot eteerersteas s vetes s ese s seaeressa e sssssasarasssseseseussanssenssnsransnsansasrnes
C37932 PULLEY - gear box output (use locktite}

€37892 PULLEY - gear box input (align with engine and use locktite).........ccoioiiee
C46687 PULLEY = SIBY 5" .ottt se e e era et na st e emsas s s s e et assesenssarasessensransnssseserarens
C 16573 SPACER .ottt bttt een s e e bR a s ek bR e A L aEa S Ao e st e ee e
C38929 BELT = dBCK et ee e eeae s emtee s semeass s eeemee e bt et et AR b es e s has s e
c44211 BELT = V@ e cce e e seenes e sn s cerenns e nn e e sra s e e aa e s e s e e s n s e earen
C37898 GEAR BOX - angle drive (See page 67)

C29575 VWASHER - SPIACEI ... e et bb s bbb bs s an s s e sh s set et et e b emnbemabenana
114-201 BOLT - 3/8" - 24 X 1-1/4" {use I0CKLIT®) ... cvee v rerecrie et e ne e e e et
C45848 WASHER = 3/87, 10 Q..o vescrs s e vass e ese e ras st sns v cesas s semsesces st shees cossensranasa
131-1216 NIUT = LOGK B/ 8"t rarstesr s e e b ssa e s ans s e s saane s s st e e en s s et er e e b e erneserr senrene
113-268 BOLT = 3/8" = 18 X 1 oot cesstere e s e ee ek s b at b e bt et e e s
C29581 EY = 3/ 10" X B/ 18" X 1 e ee e e e e b st en etk eb e st nen
131-1352 NUT - 3/8" flange 10CK ...ccvoveererceim it sm et srereemeeneens e r e nanen
13-312 BOLT = 7/718" = 14 X ToT1/8" v s sercme s ess e ensreses s ersss e st ana e ssanese et e sesas s sisssens
192-22 LOCKWASHER - 7/18" ...t reees e veresc st sstsessnesssesene s s s et sesessnssvesnssassssesssesas msssesssssnens
129-104 NIUT = 7/ T8" = 1 oot te st et a st sces st se b bee sttt e e et as et ns st atm b et enesensnnas e s e msnsransrnsaras
113-213 BOLT - 378" - 18 X Z2-T1/" oottt s ss b s b st et et s et e be e b s b enban b s
131-1352 NUT - 3/8" flange 100K .o ettt an e e bt st
192-21 LOCKWYASHER = 3/8" ... ooooeeevieerivasirssisiessessiseesanessssasasasnssensass soesmseeasnsasasssm s assmnt st smesesre semsensans
113-208 BOLT - 378" = 18 X T-1/4 v reseessrsssesenssvs s vmsss s ettt s s sam et s st st sensron
c4630 PULLEY - vac drive {used only when vac is installed) ..........ccocmvenecnerinnrnrcnecercrvnaons
113-207 BOLT = 378" = 18 X 1" oot eeer et em s eeee e se e st se st ess st s s se st b sss s aan s st s et s st sas se s sranesransans
113-103 BOLT - B/ 18" = 18 X 1M et e e ns e s b em bbbt
192-20 LOCIOWWASHER = 5/ 18" ...t ee e e eeeee e e ese s s ee s s smsenen e e e eessersns o
113-102 BOLT - B/78" - 18 X B/4" oot s e ems st s er s et s s o s anmen s st s
131-91 NUT - B/168" - 18 flange I0CK. ..o verrerresrrr e srrsness s e seses et st s s srmens s snmsenesene s
C46682 HOUSING ASSEMBLY - spindle (includes ref. 2, 5, 8, 9) .o ececrvevne v
195-541 WVUASHER = B/8" ...ttt it e s s rare s bera b s rsstama e e as st sesra s e saraseserese et se e seseeasse e et enereans
C28263 VUASHER = SPIINQ ..ottt eacaes e eeeas s et ess s ans s e b am £ men s soeseets s ams et et s s ens sams e e apcarasaes
13-3 BOLT = 1/4% - 20 X B/A" oot ee s ees s rees s eesnneesesesrasas emmm e e sen s et et assenes
192-19 LOCKWIASHER = 1 /" oot eeieeceetes st seeeeemste e s s se st b essamsas s st sesessses b st s smsses benssenssnasanens
C14482 SPRING = TERSION cueeeee e crre et veneses s st ssssernssrssrsras et saaesese astarrensamssassnsssas soesamsancsanssmsesnres
C45649 PULLEY -ddler, fdler B=1/2" ... e sensesssenassssessvesesesssessssasssesesesessassasssasassne sesaseas




65




REF.

QOO PRWN -

e I N O e
NHOCTRWN =0

PART NO.

C37898
37969
29581
C37960
C37961
221-84
C37983
C37964
€37965
C37966
C37967
37968
219-23
€37969
C37970
C37971

22141

C28241
C37975

FOR ALL MOWERS

GEAR BOX
{Curtis)

DESCRIPTION
HOUSING = N8I e ettt et ettt s ee et ere e
KEY = 3/187 X B/ 18" X B oot tees st an st e e ebes s ee e e s e
SHAFT = MU oottt eet s eer e e someseeseeessassesnsese s eas seese sememeseen saesnes
BEARING - Bl ettt snss e s s st st et et sr s snanene
BUSHING -~ PIpg 1/4" X T1/8" s eseee s eresessss s nsenne s
RING = FELAINMING oo rers st et ms e st eneeseess st s ensens s eram st sees s
GEAR - output shaft
SHAFT - output
BEARING - ball
LOCKMYIASHER ...ttt e e ees s emet e s s eeesseresseneassnseeneassaem e sreen
CAP SCREW - all@N NEAU c....co.voeeeee et ees et s e e ae s et saees
FTTING - grease 1/4" NPT
SEAL - SNaTE ..t bt et ettt eee e
GEAR - input shaft
PLUG - @XPANSION ittt ee e s eeer s eemeeaseese et ens s ses s s e sans e same eesseaas
ELBOWY - SEr@RT /78" X D07 oot eeeseeee s er e sen s eae st eea s seen e s s st et ra serm s
VALVE - 18lBT ..ottt et ee e s enere e

GREASE - synthetic, cariridge

67



68




e}
m
m

MULCHING KITS
NMK52SD FOR 52SD DECK
MK62-2B FOR 625D DECK

PART NO. DESCRIPTION REQ'D
C46746 CAP - @Nd {MIKBZSDN .ottt e eeeeee e e e reeseeseeseeaeeseses et ss et esse s eems e nen
C455612 CAP - end (MIKB2-ZB) SNOWN c.-....coovmereeeeceeeeeee st ee st s esees s eees et s e eeeee e eer e
C375056 BREAKER = 10 @IMID ottt eeess e et eeees e s eeeee s ot oot enesoes st sm e ee e
182-528 SCREW - #10 - 32 x 1/2"
193-1000 NUT - #10 - 32 lock
C37494 DECAL - "Danger"

CONOOOARWN = =]

o et et e et ey g e e
oNoOmRNNSISOO

C37956
€46701
111-132
192-20
129-102
Ca6749
C45516
C45248
C45511
C48751
C45519
113-102
113-103
C42056
195-521
195-103
131-69

SHOE - skid (MK&2-2B})............
SHOE - skid (MKB2SD)............

BOLT - &/ 16" - 18 » 304" Camage bt et h R bR SRR AR et ne s e rae e

WASHER - lock 5/ 16"
NUT -5/16"- 18 ........

BAFFLE - R.H. {MK52SD)...cccor...................

BAFFLE - RH. {MK62-2B) shown

BLADE - (18") (MKB2SD)....cevrrerremrremreesrrenn.
BLADE - (MKB2-2B) {21.5") SROWN ... etssases st e
BAFFLE - LH. (MKB2SD) ..ot snsssssssess st sess e eee st cnene s oenen
BAFFLE - L H. (MKB2-2B) shown ............cccc.u......

BOLT = B/18" - 18 X B/4" ..ot s s s st sttt e en
SCREW = B/ 16" X 18 X B/8" ..ottt st ssss s eest e es e ee e se s
NUT = B57716" - T8 10CK. oo e s st b e e e e

Pl w PO S WW=oaNNNA 2w = -

—_
=



o
1






